BUILT TOUGH £

FROM THE BOTTOM UP

Assembly Instructions
&

Parts Breakdown

www.SterlingToolCompany.com
5900 ¢ EMAIL: info@SterlingToolCompany.com



; STERLING E STERLING® WHEELBARROW

3
TOOL CO. | DUAL-WHEEL

QUALITY TO THE CORE.

Tray & Frame: Insert two 3-1/2" carriage bolts through tray bottom rear holes and two 5-1/2" carriage bolts
through tray bottom front holes. Place wedges with thicker ends forward - over bolts. Place handles with
rounded ends to rear over bolts with flat sides on the wedges. Place legs over bolts with welded cross brace
to rear. Place wood cross brace over front bolts. Place metal cross bar over rear bolts. Apply nuts to rear
bolts and washers and nuts to front bolts.

Tray Support Plate, Axle, Tray Braces: Insert two 1" carriage bolts through upper front tray holes. Place
tray support plate over bolts. Place one end of each brace over each bolt. Apply Nuts. Position holes in tray
braces over 1st holes in frame. Insert two 3" cap screws through tray braces, frame and wheelguard. Fasten
dual axle assembly on frame with four 2-3/4" carriage bolts. Apply nuts.

Wheel Assembly: If bearings are not inserted in hubs, drive one into each end of hub.

Wheel to Axle Assembly: Put one washer inside, followed by wheel, followed by washer, followed by cotter
pin. If extra washers are needed, add extra washers inside of wheel.

Handles
ood pin:
\gtaei ﬁg ggﬁ *Apply all nuts finger-tight only until
bl G T el oulp Vg 305120 fully assembled, then tighten with
i il g , wrench.
Gcu’ pfn: 340000
Tou ,‘Zﬁﬂ 350000 -0,

Tray Support Plate
p/n: 309510

Tray Brace
pfnz 309330
Cotter Pin & Washer
Dual Wheel Hardware Kit
pim: 309411*

Duzl Wheel

Dual Wheel Axle Bracket

pin: 309231*
Wheel/Tire (salect one)
Poly-U p/n: 300900
actemer 4-Ply Preumatic pfn: 300200
'|::I.|rn: 31]9455; 4-Ply Knobby p/n: 300300

www.SterlingToolCompany.com

PHONE: 847-260-5900 « EMAIL: info@SterlingToolCompany.com




; STERLING E STERLING® WHEELBARROW

3
TOOL CO. | SINGLE-WHEEL

QUALITY TO THE CORE.

Tray & Frame: Insert two 3-1/2" carriage bolts through tray bottom rear holes and two 5-1/2" carriage bolts
through tray bottom front holes. Place wedges with thicker ends forward - over bolts. Place handles with
rounded ends to rear over bolts with flat sides on the wedges. Place legs over bolts with welded cross brace
to rear. Place wood cross brace over front bolts. Place metal cross bar over rear bolts. Apply nuts to rear
bolts and washers and nuts to front bolts.

Tray Support Plate, Tray Braces: Insert two 1" carriage bolts through upper front tray holes. Place tray
support plate over bolts. Place one end of each brace over each bolt. Apply Nuts. Position holes in tray
braces over 1st holes in frame. Insert two 3" cap screws through tray braces, frame and wheelguard.

Wheel Assembly: If bearings are not inserted in hubs, drive one into each end of hub.

Wheel to Axle Assembly: Put one washer inside, followed by wheel, followed by washer, followed
by cotter pin. If extra washers are needed, add extra washers inside of wheel.

*Apply all nuts finger-tight
only until fully assembled,

16ga. Steel Tray folinie
6ru' p/n: 340000 Wood p/m: I j
St phr:r 3 B/ 306000 then tighten with wrench.

B _ Steel o/
"‘. Hand Grips [for steel anly) pfn: 309110

Tray Support Plate
p/n: 309510

Axle Bracket {pairE
p/nz 209240

Whe=l/Tire (select ane)
Poly-U p/n: 300900

4-Ply Preumatic p/n: 300200
4-Ply Knobby p/n: 300300

www.SterlingToolCompany.com
PHONE: 847-260-5900 « EMAIL: info@SterlingToolCompany.com



i STERLING E STERLING® WHEELBARROW

5 TOOL CO. % Wood Handle / PolyTray

QUALITY TO THE CORE.

Fastener Set

(2) 512" carriage screws p/n: 024-355

(2) 312" carriage screws p/n: 024-333 —

4)  2-3/4" carriage screws p/n: 024-327 SR DITATRTAY
2 3 hex head cap screws p/n: 020-330 5'_41"—‘1_'*]‘_&_1'_.; )
2 1" carriage screws p/n: 020-311 g O LAl
2)  5/16" flat washer p/n: 041-131

(12) 516" flange nut p/n: 040-781

PolyTray
_~"6cu' p/n: 314000
8cu' p/n: 315000

Wood Handle

Tray Support Plate / p/n: 302000

p/n: 309510

~_Cross Brace
p/n: 304050

6cu' p/n: 309330
8cu' p/n: 309362 "Wood Cross Brace

p/n: 304000
Wood Wedge

p/n: 303000

~——Standard Leg Unit
p/n: 309100

Wheel Guard p/n: 309240

p/n: 309600

Wheel/Tire - Select one;
Poly-U p/n 300900
4-ply  p/n: 300200
knobby p/n: 300300

www.SterlingToolCompany.com

PHONE: 847-260-5900 < EMAIL: info@SterlingToolCompany.com




{ STERLING § STERLING® WHEELBARROW

i TDDL CO. § Wood Handle / Steel Tray
6¢c' & 7c’

QUALITY TO THE CORE.

Fastener Set

(2) 5-1/2" carriage screws p/n: 024-356
(2) 3-1/2" carriage screws p/n: 024-333
(4) 2-3/4" carriage screws p/n: 024-327
(2)3" hex head cap screws p/n: 020-330
(2)1" carriage screws p/n: 024-311 : LEEA LY
(2)5/16"  flat washer p/n: 041-131 G T LS ity o
(12) 5/16"  flange nuts p/n: 040-781

169 steel tray
= Gcu' p/n: 340000
" 7Ccu' p/n: 350000

~—wood handle

tray support plate p/n: 302000

p/n: 309510

Wood wedge

tray brace p/n: 303000

p/n: 309330

- leg unit

p/n: 309100
wood cross brace™
p/n: 304000 °

axle bracket

heel giard
wheel guar o/n: 309240

p/n: 309600

™ wheelftire
poly-u p/n: 300900

4-ply p/n: 300200
knobby p/n: 300300

www.SterlingToolCompany.com

PHONE: 847-260-5900 + EMAIL: info@SterlingToolCompany.com




	STERLING WB PARTS LIST & ASSEMBLY INSTRUCTIONS SINGLE TIRE.pdf
	Untitled




